catrwafin 3o o, .2‘0.’.z....m

Enginecring Serviee Examination. -

DO NOT OPEN THIS TEST BOOKLET UNTIL YOU ARE ASKED TO DO 80

T.B.C. : O-FTF—J-DFB Test Booklet Series

Serial No. 163 57

TEST BOOKLET

CIVIL ENGINEERING
Paper—II

Time Allowed : Two Hours | Maximum Marks : 200

10.

INSTRUCTIONS

. IMMEDIATELY AFTER THE COMMENCEMENT OF THE EXAMINATION, YOU SHOULD

CHECK THAT THIS TEST BOOKLET DOES NOT HAVE ANY UNPRINTED OR TORN OR
MISSING PAGES OR ITEMS, ETC. IF SO, GET IT REPLACED BY A COMPLETE TEST
BOOKLET.

ENCODE CLEARLY THE TEST BOOKLET SERIES A, B, C OR D AS THE CASE MAY BE
IN THE APPROPRIATE PLACE IN THE ANSWER SHEET.

You have to enter your Roll Number on the Test
Booklet in the Box provided alongside. DO NOT
[...]
generator above
the turbine

MO MO RO RO
wg =g wp =g

15. By which one of the following, a

small quantity of water may be
lifted to a great height?

()
{b)
(c)
{d)

Hydraulic ram
Hydraulic crane
Hydraulic lift
Hydraulic coupling

16. What is ‘Hydrological Cycle’?

(a)

(&)

{c)

{d)

Processes 1involved in the
transfer of moisture from sea
~ to land

Processes involved in the

transfer of moisture from sea
back to sea again

Processes 1involved in the
transfer of water from
snowmelt in mountains to sea

Processes involved in the
transfer of moisture from sea
to land and back to sea again

17. Consider the following with respect
to a ‘double-mass curve' :

1.

Plot of accumulated rainfall
with respect to two chrono-
logical orders

Plot for estimating multiple
missing rainfall data

Plot for checking the consis-
tency of the rainfall data

Plot of accumulated annual
rainfall of a station vs.
accumulated rainfall of a group
of stations

Which of the above are correct?

{a)
(b)
{c}
(d)

1 and 3
2 and 3
3 and 4
1 and 4

[P.T.O.




18. Generally to estimate PMP,
P, =42-16D%%75 is used (P, is
maximum depth of precipitation,
D = duration). What are the units of
P, and D in the equation?

(a) mm, sec
(b} cm, sec
fc} mm, hr

(d) cm, hr

19. A triangular direct runoff hydrograph
due to a storm has a time base of
60 hr and a peak flow of 30 m3 /s
occurring at 20 hr from the start,
If the catchment area is 300 km?2,
what is the rainfall excess in the
storm?

fa) 50 mm
‘ (b) 20 mm
| fc) 10-8 mm
{d) 83 mm

20. A 3 hr unit hydrograph U; of a

catchment of area 235km? is in
the form of a triangle with peak
discharge 30 m? /s. Another 3 hr

unit hydrograph U, is also triangular
in shape and has the same base
width as U;, but has a peak flow of

90 m? /s. What is the catchment
area of U,?

fa) 1175 km?

(b} 235 km?

(¢) 470 km?

{d) 705 km?

O-FTF-J-DFB/10A

21.

22,

Consider the following chemical
emulsions :

1. Methyl aicohol

2. Cetyl alcohol

3. Stearyl alcohol

4. Kerosene

Which of the above chemical
emulsions is/are used to minimize

the loss of water through the
process of evaporation?

() 1 only

(6} 1 and 4
(¢ 2 and 4
(d) 2 and 3

A catchment area of 60 ha has a
runoff coefficient of 0-40. If a storm
of intensity 3 cm/h and duration

~ longer than the time of concen-

 tration occurs in the catchment,

then what is the peak discharge?

" (@} 2:0m3/s

(B 35 &13/3

' {c) 45 m3/s

(d) 25 m3/s




23. The land use of an area and the

corresponding runoff coefficients
are as follows :

St Land use Area | Runoff
No. (ha} | coefficient
1. [Roads 10 0-70

2. {Lawn 20 010

3. |Residential area| 50 030

4. |Industrial area 20 0-80

What is the equivalent runoff
coefficient?

{aj 0-15
{b) 036
fc) 040

{d} 0-51

24. The head on a sharp-crested

rectangular weir of height 1-6 m
and crest length 12 m was
incorrectly observed to be 0-13 m
when it was actually 0153 m. What
was the percentage error in the
computed value of flow rate?

{a) 0:5%
(b} 1:0%
) 2:0%
(d) 1-5%

O-FTF-J-DFB/10A

25. Consider the following with respect

to measurement of stream flow
during flood :

1. Timing of the travel of floats
released in the stream

2. Use of Weir fprmula for
spillways provided on a dam

3. Calculation of flow through a
contracted opening at a bridge

4. Using a current meter

Which of the above is/are reliabie
and accurate?

(¢ 1
(b) 4 only
{fc/ 3 and 4

(d) 2 and 3

26. Under which one of the following

categories is the river Ganga
classified in the reach through UP
and Bihar?

fa) Straight river
{b) Meandering river
fc) Braided river

{d} Deltaic river

[P.T.O.



27. Which of the following categories
best describes the Hirakud reservoir?

{a} Reservoir for irrigation and
power

(b} Reservoir for flood control,
power and irrigation

{c) Reservoir for irrigation and
water supply

{d} Reservoir for recreation and
fishery

28. During a particular stage of the
growth of a crop, consumptive use
of water is 28 mm/day. If the
amount of water available in the
soil is 25% of 80 mm depth of
water, what is the frequency of
irrigation?

{a) 9 days

(b} 13 days

{c) 21 days

{d) 25 days

O-FTF-J-DFB/10A

29. Consider the following statements :

Irrigation water has to be supplied
to the crops when the moisture
level falls

1. below field capacity
2. to wilting point

3. below wilting point

Which of the above statements
is/are correct?

(@) 1
(b} 2 only
{c) 3 only

(d) 2 and 3

30. A groundwater basin consists of

10km? area of plains. The
maximum groundwater table
fluctuation has been observed to be -
1-5 m. Consider specific yield of the
basin as 10%. What is the available
groundwater storage in million
cubic metres?

(@) 1-0
{b) 1-5
{c) 25

(d) 20

I




31. In a canal irrigation project, 76% of

the culturable command area (CCA)
remained without water during
Kharif season; and 58% of CCA
remained without water during
Rabi season in a particular year.
Rest of the areas got irrigated in
each crop respectively. What is the
intensity of irrigation for the project
in that year?

{a) 134%

(b) 6%

(c) 66%

(d) 58%

32. What is the critical combination of

vertical and horizontal earthquake
accelerations to be considered for
checking the stability of a gravity
dam in reservoir full condition?

{a) Vertically upward and
horizontally downstream

(b) Vertically upward and
horizontally upstream

{c¢) Vertically downiward and
horizontally upstream

(d) Vertically downward and
horizontally downstream

O-FTF-J-DFB/10A

33. What is the height of wave which is

likely to be generated by a wind of
80 km/hr in a reservoir having a
fetch of 50 km?

@) 05 m
fb) 10 m
c) 20m

(dj 30 m

34. Consider the following statements ;

1. Giving equal weightages to
horizontal and vertical creeps
for design of weir foundations
is one of the drawbacks of
Kennedy's theory.

2. Khosla’s theory of design of
foundations for weirs is based
on potential theory.

3. Piping problem can be reduced
by increasing the length of floor.

4. In Lane’s weighted creep
theory, horizontal creep is
given less weightage compared
to vertical creep.

Which of the above statements
is/are correct?

(@ 1
(b) 2, 3 and 4
fc) 2 and 4 only

(d} 3 and 4 only




35. Consider the following statements

-related to undersluices provided
in diversion .weirs on permeable
foundations :

1. They are fully gate-controlled
" and have crest at the same
level as the weir crest when no

37. Effluent from a wastewater treatment

8640 m3/dq,
temperature = 25 °C) is discharged
to a surface stream (flow rate =
1-2m3/s, temperature = 15 °C).
What is the temperature of the

plant (flow rate =

silt excluders are provided. stream after mixing?

2. They scour the silt deposited

on the river bed in the pockets fa) 10 °C
upstream of the canal head (b)' 1577 °C
regulator.

3. It is not necessary to provide fc) 20 °C
end pile line on the downstream
end of the undersluice floor. (d} 24-99 °C

4. The discharge capacity of the
undersluice is 10-15% of the
maximum flood or two times
the maximum discharge of the
offtaking canal or maximum
winter discharge, whichever is
the highest.

38. Match List-1 with List-II and select
the correct answer using the code
given below the Lists :

List-1
(Type of impurity)

List-IT
(Harm caused)
Which of the above statements

. A. Excess of . 1. Brackish water
is/are correct? .
nitrates
{a} 1 B. Excess of 2. Goiter
fluorides

(b} 2 and 4 only

C. Lack of iodides 3. Fragile bones

{c) 2,3 and 4

Excess of 4. Blue babies
(d) 3 and 4 only chlorides
36. What is the most important design . Code :

parameter used in designing a

continuous flow rectangular (a) A B c D
sedimentation tank for removal of ' 4 2 3 1
discrete particles?
ifb) A B C D
{a) Length of the tank 1 2 3 4
b) Surf: rfl t
(b) Surface overflow rate © A B c D
{c) Depth of the tank 4 3 2 1
(d} Temperature of the water to be {d} A B C D
treated 1 3 2 4

O-FTF-J-DFB/10A 10 . P




39, The concentration of OH™ ion in a 42. Match List-I with List-II and select

water sample is measured as the correct answer using the code
17 mg/L at 25 °C. What is the pH of given below the Lists :
2
the water sample? List—I List—IT
(Water/ Wastewater (Operating problem)
fa) 10 treatment)
b 11 A. Trickling filter 1. Negative head
B. Activated 2. Fly-breeding
sludge process
€ 12 ge P
C. Rapid gravity 3. Sludge bulking
filt
@ 13 ilter
D. Anaerobic 4. pH reduction
sludge digester
40. Which combination of surface water Code -
quality parameters will indicate
sweep coagulation as the preferred fa) A B C D
mechanism of coagulation? 4 3 1 2
(b) A B Cc D
{a) High turbidity—low alkalinity 2 3 1 4
(c) A B C D
{b) High turbidity—high alkalinity 4 1 3 2
. . .. d A B C D
fe) Low turbidity—high alkalinity 2 1 3 4

(d} Low turbidity—low alkalinity 43. Consider the following treatment

process units in a water treatment

plant :
41. Which one of the following processes 1. Coagulation
of water softening requires 2.  Disinfection

recarbonation? A .
3. Sedimentation

(a) Lime-soda ash process 4. Filtration

Which is the correct sequence of

(b) Hydrogen-cation exchanger the process units in the water
process treatment plant?
fa) 2-4-3-1
fc) Sodium-cation exchanger (b) 1-4-3-2
process
(c) 2-3-4-1
(d) Demineralization d) 1-3-4-2

O-FTF-J-DFB/10A 11 ' [P.T.O.




44. Which one of the following tests 47. Which one of the following types of

of  water/wastewater employs samples is relevantly employed for
Erichrome Black T as an indicator? . the design of wastewater treatment
plant?

(e} Hardness ' {a) Grab sample

(b} COD . (b) Composite sample

' {cJ Integrated sample
{c¢) Residual chlorine

(d) Any sample

(d) DO
48. A drain carrying sewage of
BOD = 200 mg/L and flow rate of
50 m3/s joins a river whose
upstream BOD is 8 mg/L and flow
, rate is 500 m3/s. Assume imme-
diate and complete mixing of drain
with the river. What is the

45. Which of the following poﬂutants
are generally not removed in a
sewage treatment plant?

{a) Inorganic suspended solids _ ~ estimated downstream BOD of the
river flow?

(b) Dissolved organic solids {a) 204 mg/L

(c) Oil and grease (b} 254 mg/L

(e} 1044 mg/L
{d) Dissolved inorganic solids
(d) 704 mg/L

46. What is the theoretical oxygen 49. A 12-5 mL -sample of treated waste-
demand of 300mg/L glucose ‘water requires 187-5 mlL of odor-free
. distilled water to reduce the odor to

solution?

alevel that is just perceptible. What
is the threshold odor number (TON)

fa} 300 mg/L ‘for the wastewater sample?

(b) 320 mg/L fa) 0:07

(b) 1:07
fc; 350 mg/L ,(c) .
(d} 400 mg/L @ 16

O-FTF-J-DFB/10A 12




50. Which one of the following 53. What are the air pollutants

parameters is not included in the responsible for acid rain within and
routine characterization of solid downwind areas of major industrial
waste for its physical compaosition? emissions?
(a) Moisture content (a} Hydrogen sulfide and oxides of
nitrogen
(b} Density
(b} Sulfur dioxide and oxides of
(c) Particle size analysis nitrogen
(d) Energy value fc) Carbon dioxide and hydrogen
sulfide
51. Which one of the following toxic {d) Methane and hydrogen sulfide
gases has physiological action as
asphyxiant?
{a) SO,
(b} NO, : 54. Consider the following air pollutants :
1. NO,
(c) Cl,
2. PAN
(@) CO 3. co,
4. CO
52. Assuming annual travel for each
vehicle to be 20000 km, what is the Which of the above air pollutants
quantity of NO, produced from isfare present in an auto exhaust
50000 vehicles with emission rate gas?

of 2-0 g/km/vehicle?

fa} 1800 tonnes fa) 1 only -
(b} 1900 tonnes (b} 1 and 2
fcj 2000 tonnes fc) 2 and 3
(d) 2100 tonnes {d) 1,3 and 4

O-FTF-J-DFB/10A 13 (P.T.O.




55. Consider the following properties for
~clays X and Y :

Sl Properties Clay X | Clay Y
No. (%0} (%)
1. ] Liquid limit 42 S6
2. | Plastic limit 20 34
3. | Natural water
content 30 50
Which of the clays, X or Y,

experiences larger settlement under
identical loads; is more plastic; and
is softer in consistency?

fa) X, Yand X

) Y, Xand X
(¢ Y,Xand Y
([dl X, Xand Y

56. A clay sample, originally 26 mm

thick at a void ratio of 122, was
subjected to a compressive load.
After the clay sample was completely
consolidated, its thickness was
measured to be 24 mm. What is the
final void ratio?

fa) 1322
(b} 1421
fc) 1-311
{d) 1-050

S7. For a sandy soil with soil grains

spherical in shape and uniform in
size, what is the theoretical void
ratio?

fa) 061

(b} 071

c) 091

{d) 081

O-FTF-J-DFB/10A

14

58. A soil has liquid limit = 35, plastic

limit = 20, shrinkage limit = 10 and
natural moisture content = 25%.
What will be its liquidity index,
plasticity index and shrinkage index?

(@) 067, 15 and 25
(b} 0-33, 15 and 10
(c) 067, 25 and 15

{d) 033, 20 and 15

59. A cohesive soil yields a maximum

dry density of 16 kN/rn3 during a
standard Proctor Compaction test.
If the specific gravity is 2-65, what
would be its void ratio?

{a}) 0552
(b) 0624
fcs 0712

(d) 0-583

60. Consider the following :

1. Increase in shear strength and

bearing capacity

' 2. Increase in slope stability

3. Decrease in settlement of soil

"4. Decrease in permeability

*Which of the above with respect to
compaction of soil is/are correct?

{a} 1 only

(b) 1 and 2 only

f¢} 2 and 3 only

(d) 1,2, 3 and 4




61. For a sheet pile wall constructed

in a soil having effective grain
size = 0-1 mm, the difference of the
upstream and downstream water
levels is 3 m. If the flow net drawn
for the problem yields 2 as the ratio
of number of head drops to number
of flow channels, then what is
the discharge in unit of m3/s/m
length of sheet pile wall?

(@) 30 x 107

(b} 30 x 1072
{c 15 x 107
(d) 1-5 x 1072

62. Consider the following statements :

1. Quicksand is a special variety
of sand.

2. Quicksand is not a material
but a hydraulic condition.

3. In nature, quicksand condition
is observed usually in coarse
silt or fine sand.

Which of the above statements are
correct?

fa) 1,2 and 3

(b) 1 and 2 only

(c/ 2 and 3 only

{d) 1 and 3 only

63. In a 6 m thick stratum of fine sand

having submerged density of
11 kN/m3, quicksand condition
occurred at a depth of 42 m of
excavation. What is the depth
of lowering of groundwater table
required for making an excavation
Sm deep? Take density of water
as 10 kN/m3,

(@) 385 m (b}
fc) 1'1m

i'68 m
(d} 0897 m

O-FTF-J-DFB/10A

64. Consider the following statements :

1. Permeability of a soil decreases
as the effective stress acting on
the soil increases.

2. The presence of organic matter
in the soil increases its
permeability.

3. Entrapped air decreases the
permeability of a soil.

Which of the above statements
isf/are correct?

{fa) 1 only

(b} 1 and 2
fcj 2and 3
{(d 1 and 3

65. A 1 m thick layer of saturated clay,

drained at both faces, settles by
10 cm in one year. If a thin layer of
pervious soil is introduced in the
middle of this layer, then what will
be the period during which the
settlement of 10 cm will be
completed?

{a) 4 years
(b} 0-5 year
{c) 0285 year

{d) 2 years

66. Which one of the following conditions

15

is valid In case of unconfined
compression test in comparison to
triaxial test?

n

0
05 x

{a) Minor principal stress

il

(b) Minor principal stress
major principal stress

{c) Minor principal stress = major
principal stress

(d) Major principal stress = 3 x
minor principal stress

[P.T.O.



~
67. In an unconfined compression test

on stiff clay, if the failure plane
made an angle of 52° to the
horizontal, what would be the angle
of shearing resistance?

(@ 16° (b) 14°
) 12° (d) 13°

68. On which of the following soils is the

standard penetration test useful?
1. Cohesionless soils

2. Medium clays

3. Gravelly soils

4. Very stiff clays

Select the correct answer using the
code given below :

Code :

fa) 1 oniy
(b} 1 and 3
fc) 1 and 2
(d) 3 and 4

69. Consider the following statements :

1. Standard penetration test {SPT)
is conducted by pushing a
cone into soil at the rate of
2 cm/s.

2. Standard penetration test
results are wunreliable in
deposits  containing large
number of boulders.